
ConnectionConnection
TThe Wyominghe Wyoming

Winter 2021Winter 2021

22

AA

TT





Cover Photo –  The Tetons from the back side, photo by Mark Pepper. 

Contents and Features
2021 - Hold My Beer!!, Mark Pepper  .....................................................................5

COVID19 Circuit Rider, Johann Nield ....................................................................6

Operator’s Corner, Mark Court and Michelle Christopher  .....................................7

Activated Sludge (Process Control), Mark Court  ...................................................8

Wildfires and Watersheds, Michelle Christopher  .................................................10

Managing Your Monitoring/Sampling Requirements, Ross Jorgensen  ...............12
[...]
town employers are finding out the cold truth that getting 
qualified help from outside is almost impossible. To work in 
a small town, you must embrace the community, because in 
most cases you are the first one the residents call when they 
have a problem. You become the Water Guy to them, and 
they begin to trust you and your ability to process clean and 
safe water. And in turn the residents communicate that to 
your bosses. If you do your job with the community in mind, 
the promotions and salary increases will follow. If your town 
sees you as an asset instead of an employee, they will do 
anything to keep you happy.

The whole water industry is needing a shakeup and this 
pandemic has shown how valuable we are. Your sacrifices 
keeping the water flowing by planning and creating ways to 
get the job done during times like these are being recognized. 
City leaders are starting to understand that your value needs 
to be compensated to a higher level. 



Operators Corner
 Wastewater Questions by Mark Court:

1. Double-wall chemical storage tanks do not   need 
to be placed within a secondary containment structure.

a. True
b. False

2. Low-density fats, oils and grease (FOG)
a. Are not removed in the secondary system and will 
pass through the system. 
b. May create poor settleability in the secondary 
system.
c. Enhance activated sludge settleability by promoting 
flocculation
d. Promote assimilation of nitrogen that is used for 
cell growth in the biological nutrient removal process.

3. Phosphorous accumulating organisms are 
cultivated for which of the following?

a. Denitrification filters
b. Anaerobic digestion
c. Conventional activated sludge process
d. Biological nutrient removal

4. If a wastewater environment has no dissolved 
oxygen but has nitrate, it is described as which of the 
following?

a. Aerobic
b. Anaerobic
c. Anoxic
d. Hypoxic

5. In an activated sludge plant design for phosphorous 
removal, biomass can contain what percentage of 
phosphorous?

a. 1 to 4%
b. 2 to 5%
c. 3 to 6%
d. 4 to 7%

Water Questions by Michelle Christopher:
1. Which of these water quality characteristics will 
negatively affect disinfection efficiency?

a. pH of 6.8
b. high turbidity
c. low dissolved solids
d. long contact time

2. How are manganese greensand beds regenerated?
a. Backwashed with a finished water containing a 
solution of manganese oxide
b. A solution of manganese oxide is applied through 
the inlet
c. Backwashed with a permanganate solution

d. Air backwashed, then the desired dose of 
permanganate solution is applied at the inlet

3. Where are air relief valves commonly installed?
a. Next to a check valve to eliminate or reduce surges
b. On the discharge side of a well pump
c. At the high points in transmission lines
d. Both b and c

4. To prevent leakage at the point where the shaft 
protrudes through the case, either ____ are used to seal the 
space between the two

a. Packing rings or mechanical seals
b. Lantern rings or mechanical seals
c. Shaft sleeves or lantern rings
d. Lantern rings or packing rings

5. Find the drawdown of a well if the well yields 206 
gpm and the specific yield is 14.8 gpm.

a. 13.2 ft
b. 13.9 ft
c. 14.3 ft
d. 14.7 ft

Answers

Wastewater

1. B
2. B
3. D
4. C
5. C

Water

1. B
2. C
3. D  
4. A 
5. B

To calculate the drawdown in feet, 
divide the flow (gpm) by specific 
yield (gpm/ft)



Secondary Biological Treatment (Part 3.4)

Activated Sludge (Process Control)
Operators Control

With the activated sludge process, the operator is limited as 
to what can be controlled.  In fact, there are only three things 
an operator has control over in an activated sludge plant.  
With such limitations, it is extremely important to pay close 
attention to details and have years of trending models so  
when a particular situation occurs, the necessary steps can 
be taken to correct the situation before it gets out of control.
  
The first control is to maintain an adequate dissolved oxygen 
(DO) level. In your large plants, controlling oxygen levels is 
at the tip of your fingers.  In many of the smaller domestic 
wastewater plants, there is little need to control DO.  Most 
of these systems are designed with little or no dissolved 
oxygen controls.  The operational consideration for these 
systems is to make sure the DO level never drops below 
1.0 mg/L.   In most cases, this is probably not an issue, but 
what about during those times when wastewater with high 
biochemical oxygen demand (BOD) comes into your plant 
unexpectedly?  What if the wastewater coming in is highly 
toxic from an unknown source?  How long will the plant be 
upset without the ability to control oxygen in these smaller 
activated sludge plants?

The next control in an activated sludge plant is the ability to 
control your mixed liquor suspended solids (MLSS).  The 
concentration of mixed liquor is controlled by the rate of 
wasting in the plant.  The best case scenario is to waste one 
pound of old sludge for every pound of new sludge that is 
produced.  The best wasting control is daily removal of small 
amounts of sludge.  If the MLSS is reduced to too low of a 
level, the microorganisms will go into a logarithmic growth 
and produce poor settling sludge.

The final control the operator has is the return sludge.  The 
return sludge ultimately is used to control the level of sludge 
in the clarifier.  The rate of return sludge from the final 
clarifier to the aeration basin is expressed as a percentage of 
the raw wastewater influent.  For example, if return activated 
sludge is 30-percent and the wastewater flow is 10 MGD, the 
recirculation flow equals 3.0 MGD.  With return activated 
sludge comes the risk of having improper return flows.  If 
your return sludge flow is too high, the excessive hydraulic 

loading on the aeration basin will push the sludge out of the 
basin and into the clarifier resulting in an increase in the 
sludge volume in the clarifier which will reduce the MLSS 
in the aeration basin.  On the flip side, if the return rate is too 
low, the majority of the organisms will end up in the aeration 
basin which will reduce their growth rate.  This will result in 
the production of an old appearing and poor settling sludge.

If the return sludge flow is too high, the excessive hydraulic 
loading on the aeration basin will push the sludge out of the 
basin and into the clarifier.  This will increase the volume of 
sludge in the clarifier resulting in the reduction of MLSS in 
the aeration basin.  This will result in an increase of bacterial 
growth and poor settling sludge.

Variations of Activated Sludge

There are several variations to the activated sludge process. 
These variations can be defined around the physical 
design, flow patterns, hydraulic and organic loading as 
well as operational parameters. There are only four popular 
variations to small activated sludge plants.  They include 
conventional plants and extended air plants.

Conventional Activated Sludge

The term conventional activated sludge plant is defined 
around operational parameters of MCRT and F/M ratios. 
For a typical domestic wastewater plant that is about 20°C 
(68°F), the conventional process operates with a MCRT 
ranging between 5 to 15 days and a F/M ratio of 0.2 to 0.5 
lbs BOD applies/lb MLVSS/day.

Extended Aeration

One of the basic operational variations for small plants that 
do not receive 24-hour operator supervision is the extended 
aeration process. Extended aeration occurs when a plant 
is operated at the lowest successful range of process load.  
These plants are very conservative in design.  They generally 
operate with an MCRT of 20 to 40 days and an F/M of 0.05 
to 0.15 lbs BOD applied/lb MLVSS/day based on typical 
domestic wastewater at 20°C (68°F).  Some manufacturers 
claim that wasting isn’t necessary for extended aeration 
design.  The fact is, after extremely long periods of aeration, 
suspended matter remains in the effluent.  It is not necessary 
to waste daily, but occasional wasting will provide the best 
effluent quality.

Contact Stabilization (Doughnut Plants)

One of the popular doughnut plant designs is the contact 
stabilization plant.  In fact, I have a very fond memories 
of the Doughnut Plant as it was the first wastewater plant  



I was introduced to when I first began in the industry in 
1998 in Lyons, Colorado.  This plant utilized two aeration 
basins.  One basin is usually twice the size of the other.  The 
smaller is called the contact chamber and the larger is called 
the reaeration basin.  This system also utilizes a larger than 
normal final clarifier.

In the contact stabilization plant, raw sewage is mixed with 
the mixed liquor for twenty minutes up to one hour in the 
contact tank.  During this timeframe, the bacteria pick up 
food in their slime layers.  The mixed liquor is then sent to 
the clarifier for compaction.  

In the second step, the sludge is removed from the clarifier 
and sent to the reaeration tank for two-hours where the 
bacteria and other organisms complete the treatment process.  
The mixed liquor in the reaction tank is then mixed with 
raw sewage at the influent of the plant and the cycle starts 
all over again.  The mixed liquor from the reaction tank is 
mixed with raw sewage at a rate of three to five gallons of 
mixed liquor for every ten gallons of raw sewage (30% to 
50%).

The key advantage of the contact stabilization process is 
the ability to hold larger than normal volumes of sludge in 

reserve in the reaeration basin.  This allows the operator 
to deal with shock loads. In communities where weekend 
populations are significantly larger than the week day 
population benefit from the contact stabilization plant.  On 
the flip side, the major disadvantages to these systems are the 
amount of quality and process control, as well as operator 
time the system requires.

Package Plants

The term “package plant” refers to the configuration of an 
“all-in-one” unit.  Package plants do not generally have 
primary clarifiers.  The remaining process units are typically 
contained in a single large rectangular or circular tank.

Rectangular plants have a separate headworks and digester.  
The secondary clarifier is fastened directly onto the end of 
the aeration basin.  The more popular package plant is the 
circular plant which is also referred to as a doughnut plant.  
These facilities contain aeration basins, a digester and a 
chlorine contact chamber built around a circular clarifier.  
The clarifier is the center or the hole of the doughnut.  Many 
times flexibility has been built into the package plant so it 
can operate as conventional or extended aeration.
 



Wildfires and Watersheds
Fire is an integral part of our western landscape. Many of 
our wildland communities evolved under fire and require fire 
for regeneration of the vegetative community. But… while 
fire is necessary, and even beneficial in the long-term, it can 
create devastating effects for ecosystems and drinking water 
systems to deal with. 

As fires destroy the landscape, vegetation is burned, creating 
a release of carbon and other nutrients that were once tied up 
in grasses, shrubs, and trees. Ash, debris, and sediment are 
moved during the first flush event. A first flush event could 
be a rainstorm or rapid snow melt event following the fire. 
Because the vegetation is no longer available to tie up the 
sediment, turbidity from erosion upstream will also increase.

In addition to increases in visible contaminants, invisible 
contaminants also increase. Nutrients that were once tied up 
in plant matter is released and washed downstream. Post-fire 
monitoring of water quality reveals that increases in nitrates, 
carbon and other nutrients should all be expected. 

Fire intensity plays a direct role in the amount of nutrients 
released. Low intensity fires that do not completely burn 
vegetation release less nutrients than high intensity fires that 
not only burn above ground vegetation but roots and soil 
organic matter as well. In addition to degraded water quality 
from physical effects from fire, there may be chemical effects 
as well. With the change in water chemistry, minerals can be 
leached into the stream from the parent geology. Chemicals 
used to fight the fires can be washed into the streams, 
further increasing nutrient loading, or adding toxins to the 
environment.

In addition to wreaking havoc on water quality, fires can alter 
the physical characteristics of the landscape as well. When the 
vegetation canopy is destroyed, there is no protection of the 
soil from leaves, grass or trees against violent thunderstorms 
and erosion is increased. With the tree canopy reduced, there 
is also no shade to slow snowmelt, so runoff cycles become 
more rapid, with higher peak flows. Intense fires destroy the 
microbiology, making it difficult to get plants to re-grow. 
Loss of microbiology and organic matter also reduces the 
soil’s ability to hold water, increasing runoff during and after 
precipitation events. 

As catastrophic fires become increasingly common across 
the Western landscape, it is imperative that communities that 
rely on surface water for their drinking water source assess 
this resource and look for ways to become resilient. (It’s 
actually part of the AWIA requirements, if your system is 
over 3,300!) Communities should assess their water source, 
not only considering the physical infrastructure, but the 
watershed as well. 

Partnering with local land managers such as the BLM, 
USFS and NRCS can assist with evaluating the watershed. 
Important questions to ask include, “What is the fire potential 
in my watershed,” “How can negative impacts from wildfire 
be reduced or mitigated,” and “Is my system ready to respond 
to water quality changes, post-wildfire?”

Another important question to ask is, “Who can my system 
partner with?” Watershed management and assessment 
can be daunting, particularly if you do not own much land 
within the watershed. Developing a working relationship 
with landowners and managers is a great place to start. 
Maintaining good water quality is a common goal for most 
land managers, since clean water is one of the foundations 
of a functioning ecosystem. Other partners could be other 
drinking water systems in the watershed, state and federal 

The objective is to fill in the empty squares so each row, 
each column, and each 3x3 block contains the numbers 
1-9 with no repeats.  

WARWSDOKU



agencies, or non-governmental organizations like The 
Nature Conservancy. 

After working with land managers, a plan can be made to 
achieve the goal of reducing negative wildfire impacts to 
the watershed. Actions such as fuel reduction, creation of 
buffer strips or wetland restoration can be proposed. Stream 
structures that trap sediment and debris could be created. A 
response plan should be considered as well – if there is a fire, 
what do you do next? While it is difficult to predict what the 
fire will do, there are basic actions that should be taken after 
a fire. 

First, monitor. As soon as it is safe, get out in the watershed 
and assess the damage. Did one side get burned worse than 
another? How close is the most damaged area to your intake? 
Has there been any infrastructure damage? Would adding 
monitoring sensors upstream help you make decisions in the 
treatment plant? 

Second, triage. What is the risk of a debris slide damaging the 
intake? Can erosion protection such as straw bales or wattles 
help? Is your facility prepared to deal with flow changes due 
to thunderstorms, rapid runoff, etc? Do you have an alternate 
source available? Federal agencies such as the USFS and 
BLM utilize the Burned Area Emergency Response (BAER) 
to help decide where they can best take immediate action to 
prevent further damage to life, property, or natural resources. 
A BAER response could include hydro mulching highly 
erodible slopes or road drainage modifications. 